
WO
.M

.F.B. S.p.A
. H

ydraulic C
om

ponents
e reserve the right to m

ake any changes w
ithout notice. 

Edition 2016.06 N
o reproduction, how

ever partial, is perm
itted.

Via C
ave, 7/9 25050 Provaglio d’Iseo (Brescia) Italy Tel.: +

39.030.9830611
Fax: +

39.030.9839207-208 Internet:w
w

w
.om

fb.it e-m
ail:contatti@

om
fb.it

99740060010

2
P
A

K
SC

H
EM

A
 RIC

A
M

BI PO
M

PE A
 PISTO

N
I 2

P
A

K
 PISTO

N
 PU

M
P SERIES SPA

RE PA
RTS 

1
0

8
0

0
8

99710800810   Rev: AG 15/03/2021



WO
.M

.F.B. S.p.A
. H

ydraulic C
om

ponents
e reserve the right to m

ake any changes w
ithout notice. 

Edition 2016.06 N
o reproduction, how

ever partial, is perm
itted.

Via C
ave, 7/9 25050 Provaglio d’Iseo (Brescia) Italy Tel.: +

39.030.9830611
Fax: +

39.030.9839207-208 Internet:w
w

w
.om

fb.it e-m
ail:contatti@

om
fb.it

99740060010
2
P
A

K
SC

H
EM

A
 RIC

A
M

BI PO
M

PE A
 PISTO

N
I 2

P
A

K
 PISTO

N
 PU

M
P SERIES SPA

RE PA
RTS 

1
0

8
0

0
8

N° 35+35 50+30 50+50 Codice
P. Number Descrizione / Description Q.

1 • • • 50200600581 Vite TCE M14x55 Socket head capscrew 4

2 • • • 50100800072 Rondella elastica Washer 4

3

• 51700235350

Corpo posteriore Rear body 1• 51700250306

• 51700250502

4 • x8 • x9 • x10 54200100135 Corpo guida molla Spring guide body

5 • x8 • x9 • x10 51200400153 Molla conica Tappered spring

6 • x16 • x18 • x20 51000900116 Sfera grano 7/16” Ball 7/16”

7 • x8 • x9 • x10 54000000149 Tappo valvola mandata Plug delivery valve

8 • x8 • x9 • x10 51200501946 Molla ritorno pistone Back piston spring

9 • x8 • x9 • x10 53000000159 Distanziale Spacer

10 • x8 • x9 • x10 55000100209 Part. arresto sfera pompanti Spacer sprine guide

11
• x8 • x9 53200400044 Pistone pompante ø21 Pump piston ø21

• x10 53200400053 Pistone pompante ø22 Pump piston ø22

12 • • • 53300400140 Boccola 35x39x40 Bushing 35x39x40 1

13 • • • 50100000196 Anello elastico Circlip 1

14 • • • 51000600404 Ralla 70x119x12.5 Bearing 70x119x12.5 1

15 • • • 53300400257 Boccola 65x70x15 Bushing 65x70x15 1

16 • • • 51000680122 Gabbia assiale rulli 78x119x11 Axial roller cage 78x119x11 1

17 • • • 51000600397 Ralla 78x115x4.5 Bearing 78x115x4.5 1

18 • • • 52200500133 Albero Shaft 1

19 • • • 51000600440 Ralla 70x104x4.5 Bearing 70x104x4.5 2

20 • • • 51000670106 Gabbia assiale rulli 70x106x11 Axial roller cage 70x106x11 1

21 • • • 53300400177 Boccola 50x55x40 Bushing 50x55x40 1

22 • • • 50600200676 Guarnizione OR O-Ring 1

23 • • • 50200200405 Vite TCE M 6x10 Socket head capscrew 3

24 • • • 11600901022 Rondella in rame Washer 3

25 • • • 51700200299 Corpo anteriore Front housing 1

26 • • • 50600700706 Paraolio Oil seal 2

27 • x8 • x9 • x10
50210600106 Vite TBCE M6x 8 ISO 7380 Screw TBCE M6x8 ISO 7380

11600910067 Rondella acciaio/gomma x M6 Steel/rubber washer x M6 

28 • • • 50700000452 Guarnizione Gasket 1

99710800810   Rev: AG 15/03/2021


